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CPS1803BL

NO.| DESCRIPTION SPEC. NO. | DESCRIPTION SPEC.
1 SCREW M3X20 21 | BEARING 699Z
2 BLADE COVER 22 | RING 020X1
3 PIN 23 | ANNULAR GEAR

4 MAGNET BLOCK O5X3 24 | OUT GEARRACK

5 WOBBLE GEAR 25 | PLANET CARRIER

6 MOVING BLADE 26 | SUN GEAR RACK

7 FIXED BALDE 27 | SUN GEAR RACK

8 SCREW ST2.2X9 28 | PLANET GEAR

9 SCREW ST2.2X12 29 | MOTOR GEAR

10 | SCREW ST2X9 30 | MOTOR

11 | HOUSING 31 | HEXNUT

12 | FUNCTION BUTTON 32 | LOCKING WASHER

13 | FUNCTION DISPLAY LABEL 33 | SCREW M5X14 M5X14
14 | FUNCTION DISPLAY COVER 34 | SCREW M3X6 M3X6
15 | CONTROL PANEL 36 | HOUSING LABEL

16 | FOOT-HOLD 37 | MAGNET BLOCK D3X4
18 | HALL PLATE 38 | SCREW M3X6
19 | BODY 39 | TRIGGER

20 | BEVEL GEAR 40 | TRIGGER SPRING
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